
1 

 

PROFESSIONAL SERVICES AGREEMENT 

FOR 

PRELIMINARY ENGINEERING DESIGN  

WASTEWATER TREATMENT PLANT EXPANSION  

 
 

STATE OF TEXAS  § 

§ 

COUNTY OF TRAVIS § 

 

 

This Agreement is entered into by and between the City of Pflugerville, a Texas Municipal 

Corporation (“City”), acting by and through its City Manager, and Freese and Nichols, Inc.  

(“Consultant”), both of which may be referred to herein singularly as “Party” or collectively as 

the “Parties.” 

 

The Parties hereto severally and collectively agree, and by the execution hereof are bound, to the 

mutual obligations herein contained and to the performance and accomplishment of the tasks 

hereinafter described. 
[...]
Consultant warrants and certifies that Consultant and any other person designated to provide 

services hereunder has the requisite training, license and/or certification to provide said services, 

and meets all competence standards promulgated by all other authoritative bodies, as applicable 

to the services provided herein. 

 

XVII.  COMPLIANCE 
 

Consultant shall provide and perform all services required under this Agreement in compliance 

with all applicable federal, state and local laws, rules and regulations. 

 

 

XVIII.  NONWAIVER OF PERFORMANCE 

 

Unless otherwise specifically provided for in this Agreement, a waiver by either Party of a breach 

of any of the terms, conditions, covenants or guarantees of this Agreement shall not be construed 

or held to be a waiver of any succeeding or preceding breach of the same or any other term, 

condition, covenant or guarantee herein contained. Further, any failure of either Party to insist in 

any one or more cases upon the strict performance of any of the covenants of this Agreement, or 

to exercise any option herein contained, shall in no event be construed as a waiver or 

relinquishment for the future of such covenant or option. In fact, no waiver, change, modification 

or discharge by either Party hereto of any provision of this Agreement shall be deemed to have 

been made or shall be effective unless expressed in writing and signed by the Party to be charged. 

In case of City, such changes must be approved by the City Council, as described in Article XVI. 

Amendments. No act or omission by a Party shall in any manner impair or prejudice any right, 

power, privilege, or remedy available to that Party hereunder or by law or in equity, such rights, 

powers, privileges, or remedies to be always specifically preserved hereby.  

 

  



12 

 

XIX. LAW APPLICABLE 

 

19.1 THIS AGREEMENT SHALL BE CONSTRUED UNDER AND IN 

ACCORDANCE WITH THE LAWS OF THE STATE OF TEXAS AND ALL 

OBLIGATIONS OF THE PARTIES CREATED HEREUNDER ARE PERFORMABLE 

IN TRAVIS COUNTY, TEXAS. 

 

19.2  Any legal action or proceeding brought or maintained, directly or indirectly, as a 

result of this Agreement shall be heard and determined in the City of Pflugerville, Travis County, 

Texas. 

XX.  LEGAL AUTHORITY 

 

The signer of this Agreement for Consultant represents, warrants, assures and guarantees that he 

has full legal authority to execute this Agreement on behalf of Consultant and to bind Consultant 

to all of the terms, conditions, provisions and obligations herein contained. 

 

 

XXI.  PARTIES BOUND 

 

This Agreement shall be binding on and inure to the benefit of the Parties hereto and their 

respective heirs, executors, administrators, legal representatives, and successors and assigns, 

except as otherwise expressly provided for herein. 

 

XXII. CAPTIONS 

 

The captions contained in this Agreement are for convenience of reference only, and in no way 

limit or enlarge the terms and/or conditions of this Agreement. 

 

XXIII. INCORPORATION OF EXHIBITS 

 

Each of the Exhibits listed below is an essential part of the Agreement, which governs the rights 

and duties of the Parties, and shall be interpreted in the order of priority as appears below:  

 

Attachment “A” Scope of Services including Project Description/Scope of Services; Fee 

Summary for Professional Services and Proposed Project Schedule 

 

XXIV.  ENTIRE AGREEMENT 

 

This Agreement, together with its authorizing ordinance and its exhibits, if any, constitute the 

final and entire agreement between the Parties hereto and contain all of the terms and conditions 

agreed upon.  No other agreements, oral or otherwise, regarding the subject matter of this 

Agreement shall be deemed to exist or to bind the Parties hereto, unless same be in writing, dated 

subsequent to the date hereto, and duly executed by the Parties, in accordance with Article XIV. 

Amendments. 

  



13 

 

XXV.  MISCELLANEOUS CITY CODE PROVISIONS 

 

25.1 Representations and Warranties by Consultant. If Consultant is a corporation, 

partnership or a limited liability company, Consultant warrants, represents, covenants, and agrees 

that it is duly organized, validly existing and in good standing under the laws of the state of its 

incorporation or organization and is duly authorized and in good standing to conduct business in 

the State of Texas. 

25.2 Franchise Tax Certification. A corporate or limited liability company Consultant certifies 

that it is not currently delinquent in the payment of any Franchise Taxes due under Chapter 171 

of the Texas Tax Code, or that the corporation or limited liability company is exempt from the 

payment of such taxes, or that the corporation or limited liability company is an out-of-state 

corporation or limited liability company that is not subject to the Texas Franchise Tax, whichever 

is applicable.  

25.3 Eligibility Certification.  Consultant certifies that the individual or business entity named 

in the Agreement is not ineligible to receive payments under the Agreement and acknowledges 

that the Agreement may be terminated and payment withheld if this certification is inaccurate. 

25.4 Payment of Debt or Delinquency to the State or Political Subdivision of the 

State. Pursuant to Chapter 38, City of Pflugerville Code of Ordinances, Consultant agrees that 

any payments owing to Consultant under the Agreement may be applied directly toward any debt 

or delinquency that Consultant owes the City of Pflugerville, State of Texas or any political 

subdivision of the State of Texas regardless of when it arises, until such debt or delinquency is 

paid in full. 

25.5 Texas Family Code Child Support Certification.  Consultant certifies that they are not 

delinquent in child support obligations and therefore is not ineligible to receive payments under 

the Agreement and acknowledges that the Agreement may be terminated and payment may be 

withheld if this certification is inaccurate. 

EXECUTED and AGREED to as of the dates indicated below. 

  



14 

 

 

 

CITY OF 

PFLUGERVILLE 

  Freese and Nichols, Inc. 

 

 

 

 

   

(Signature)  (Signature) 

     

Printed Name: Brandon E. Wade  Printed Name: Kendall King, P.E.  

 

Title: 

 

City Manager 
  

Title: 
 

Vice President 

 

Date: 
   

Date: 
 

 

 

APPROVED AS TO FORM: 

 

 

George Hyde 

City Attorney 

DENTON NAVARRO ROCHA BERNAL HYDE & ZECH, P.C. 

 

kk
Pen
thick;

kk
Pen
3623/

kk
Pen
2017

kk
Pen
/



  EXHIBIT 1 

  FNI______ 

   Page 1  CITY______ 

EXHIBIT 1  
SCOPE OF WORK  

Central Wastewater Treatment Plant Expansion to 9.0 MGD 
 

 

GENERAL DESCRIPTION OF PROJECT AND SERVICES 

Wastewater flow to the City of Pflugerville’s Central Wastewater Treatment Plant (WWTP) has exceeded 75% 

capacity of the permitted capacity and the growth trend indicates the plant could exceed 90% capacity as early 

as 2020.  In addition to the flow increases at the plant, recent observations and discussions with the operations 

staff have identified several high priority improvements that are needed to maintain plant capacity and permit 

compliance during the period of time while the plant expansion project is ongoing.    

The City is planning to expand their wastewater plant from 5.3 MGD to 9.0 MGD to meet these projected 

needs.  The City is in the process of preparing to submit a TPDES Major Permit Amendment and it is 

anticipated the plant expansion must be designed to meet 5/5/2/1 (mg/L for BOD, TSS, Ammonia and 

Phosphorous respectively).   

In addition to the expansion and new permit requirements, the existing plant treatment processes are aging and 

the City is noting some critical issues associated with plant maintenance. A condition assessment is 

recommended as part of the Preliminary Design to identify high priority and medium priority improvements 

needed at the plant to maintain the service capability of existing facilities to be incorporated into the design of 

the expanded treatment facility.    

The major plant components that will be included in the pre-design include the following major elements: 

• A new headworks facility, including influent pump station, fine screening, and grit removal. 

• New flow splitter box to split flow to existing and new liquids treatment trains.  

• New aeration basins and blowers (or carrousel units), designed for nutrient removal for the new third 

treatment train.   

• Additional liquids treatment basins to enable biological nutrient removal through the existing liquids 

treatment trains (carrousel units). 

• New mixed liquor splitter box to split flow between existing and new clarifiers. 

• Additional secondary clarifier for the third train. 

• Expanded return and waste activated sludge pumps for the existing clarifiers and proposed clarifier. 

• New effluent cloth filters. 

• New disinfection system. 

• Rehabilitation of the existing plant facilities to be incorporated into the plant expansion, including but 

not necessarily limited to: Carrousel units (2), clarifiers (2), chlorine contact basins, sludge dewatering, 

aerated sludge holding, cloth filters.  

• Expanded  sludge dewatering facilities. 

• Non-potable water pump station.  

• Associated electrical, controls and SCADA system improvements 



  EXHIBIT 1 

 

 

  FNI______ 

   Page 2  CITY______ 

• Associated yard piping and hydraulic improvements 

• Associated drainage, landscaping and paving improvements 

This scope of work for this project is to conduct the preliminary design, regulatory coordination and TPDES 

permit coordination the upcoming plant expansion.  It is anticipated that the plant expansion will need to be 

under construction by early 2018 to meet the anticipated compliance date for the TCEQ 90% rule.  The 

permitting and regulatory coordination effort, along with the preliminary design and equipment selections, 

need to be complete by the end of September 2017 to keep the plant expansion on this anticipated compliance 

schedule. 

 

ARTICLE I 

 

BASIC SERVICES AND SPECIAL SERVICES:  FNI shall render the following professional services in 

connection with the development of the Project: 

 

A. Task A – Preliminary Design and Permitting Phase Services  

1. Meet with City: (1) to review the scope of services, (2) to verify City’s requirements for the Project, 
and (3) to review available data. 

2. Perform general administrative duties associated with the project including progress monitoring, 

monthly progress reporting, scheduling, general correspondence, documentation, office administration 

and invoicing for the scope items identified below.  Documentation shall be in accordance with TCEQ 

documentation requirements for the project.  These duties include maintaining routine contact with the 

City to help meet the needs of the City in a timely manner, and executing the work in accordance with 

the work plan, budget and schedule.  

3. Meetings and Site Visits:  

a. Conduct monthly progress meetings, up to a maximum of six (6) meetings during the 

preliminary design phase.   

b. Conduct up to three (3) additional site visits by the engineering team to the WWTP, for 

coordination on condition assessment and design aspects for completion of the project.  

c. Conduct up to two (2) site visits to other treatment facilities (in Texas) with the City to look 

at installations of equipment and processes recommended for the new treatment units.  

d. Conduct one (1) technology transfer workshop on technologies, equipment and process 

recommended for the new treatment plant.  

4. Advise City as to the necessity of City’s providing or obtaining data or services from others, and assist 
City regarding any such services. 

5. Incorporate flow projection and influent loading conditions, condition and criticality assessments, and 

planning evaluations for the expanded WWTP identified in the Wastewater Master Plan (WWMP), 

and update data sets using the most recent influent flow and loading data for the plant.  

6. Perform required TCEQ Chapter 217 process calculations to size the treatment units for recommended 

alternative from the WWMP.   Document calculations and any proposed variances to TCEQ rules for 

regulatory approvals. 

7. Develop the WWTP BioWin process model using the selected alternative for use in design 

optimization, process performance analysis and design criteria development under varying flow and 

load conditions. 



  EXHIBIT 1 

 

 

  FNI______ 

   Page 3  CITY______ 

8. Develop Opinion of Probable Construction Cost (OPCC) for the selected plant design.  

9. Develop a Preliminary Design Report (PDR) documenting the calculations, evaluations and alternative 

analysis.  The PDR will clearly identify the selected alternative, selected process equipment, process 

flow and operations diagrams (P&OD), anticipated layouts and design sketches, cut sheets and 

equipment O&M information for the selected process alternatives.  This will include up to 20% design 

level drawings, detailed design criteria development and outline specifications for the design phase.  

Provide five (5) copies of the draft PDR for City review.  Incorporate City comments and provide five 

(5) copies of the final PDR to the City. 

10. Assist the City in applying for a TPDES Major Permit Amendment for the WWTP.    

a. Compile Existing Information and Meet with City.  FNI will obtain the current TPDES permit 

application forms from the TCEQ. Where appropriate, we will use information, including 

pertinent maps and drawings, from the City’s previous TPDES permit application to address 

questions in the current application. If necessary, we will meet with the City to review data, 

identify other information needed for the application, and take photographs and make general 

observations at the facility site.  City shall provide to FNI previous application documents and 

relevant data. 

b. Hold a pre-application meeting with TCEQ.  FNI and City will meet with TCEQ in Austin to 

discuss the proposed expansion alternatives and anticipated limits. 

c. Compile Effluent Analysis Results.  FNI will coordinate with the City and its laboratory in 

obtaining laboratory analyses required for the permit application. We will provide to the City 

and its designated laboratory copies of tables from the current TCEQ application form for the 

laboratory to complete. We propose that the laboratory complete these tables to reduce the risk 

of transcription errors. Upon receipt, FNI will review the tables for consistency with TCEQ’s 

required minimum analytical limits (MALs) and for reasonability of the results.  City shall 

contract with the analytical laboratory as needed and provide the necessary data. 

d. Prepare Permit Application and Transmittal Letter.  FNI will prepare a draft permit application 

and provide up to three copies for the City’s review. The application will include maps, 

engineering drawings, schematic diagrams, and other required figures. We will finalize the 

application based on the City’s comments and deliver a final original application and three (3) 

copies for the City to transmit to the TCEQ. We will also provide up to three (3) copies of the 

final application for the City’s and TWDB’s files.  

e. Application Delivery and Meeting with TCEQ.  If necessary, FNI will meet with TCEQ staff 

in Austin to deliver the final application and to discuss the City’s proposed expansion.  

f. Follow-Up with TCEQ.  We estimate that it may take up to 40 hours to address TCEQ 

comments after submitting the application, which includes a possible additional meeting with 

the TCEQ to discuss the proposed permit amendment. If we see that the effort would exceed 

this amount to secure a final TPDES permit, we will notify the City for written approval of a 

budget modification to proceed. 

11. Obtain the services of a licensed Land Surveyor to perform pre-design topographic survey of the 